
BAWSCA-EBMUD 
Short-Term Pilot 

Water Transfer Plan 
September 2013 





  BAWSCA-EBMUD Short-Term Pilot Water Transfer Plan 

Table of Contents 

List of Acronyms and Abbreviations 

Executive Summary 

Attachment A Technical Memorandum #1A - EBMUD Short-term Pilot Water Transfer 
Project Goals and Objectives 

Technical Memorandum #1B - BAWSCA Short-term Pilot Water 
Transfer Project Goals and Objectives 

Attachment B Technical Memorandum #2 - Potential Pilot Water Transfer Sources 

Attachment C Technical Memorandum #3 - Ability to Convey Transfer Water to 
BAWSCA 

Technical Memorandum #3A - Summary of Considerations for 
Conveying Water through the Hayward Intertie to the BAWSCA 
Service Area 
[...]
Freeport Project. While it is technically feasible to conduct the pilot transfer in another year 
type, the cost of the pilot would be substantially higher to include the full cost for startup 
and shutdown of the Freeport Project facilities and reconfiguration of the Mokelumne 
Aqueducts.  

                       September 19, 2013 
- 9 - 



Technical Memorandum #3:  Ability to Convey Transfer Water to BAWSCA 
 

 
Current plans are that in the first year of a drought EBMUD would begin taking delivery of 
water from the Freeport Project no earlier than July 1. This provides the time necessary to 
confirm a drought condition and to ready the conveyance facilities. In the subsequent 
consecutive years of a drought, EBMUD may begin taking delivery of its CVP water as 
early as March 1, the beginning of the CVP contract year. In the midst of a severe drought, 
deliveries of transfer water via the Freeport Project might occur even earlier.  

3.2  Water Routing 

Current plans are that all Sacramento River water received by EBMUD will be conveyed 
via Mokelumne Aqueducts No. 1 and No. 2 and Lafayette Aqueduct No. 1 to USL 
Reservoir and to San Pablo Reservoir for treatment at EBMUD’s conventional treatment 
plants, USL and Sobrante, respectively. During dry years when EBMUD utilizes the 
Freeport Project, the southwest portion of EBMUD’s service district adjacent to the 
Hayward Intertie will be served by USL Water Treatment Plant. Therefore, it can be 
assumed that all water wheeled to BAWSCA will be pumped into USL Reservoir using 
Moraga Pumping Plant and treated at USL Water Treatment Plant. 
 
While it is possible to supply water to the vicinity of the Hayward Intertie using the 
Southern Loop Pipeline, this mode of operation is likely only to be used during 
emergencies. Even if the Southern Loop Pipeline were operated during the pilot transfer to 
convey water from the San Ramon Valley to the west, all Sacramento River water placed 
in USL Reservoir during the pilot transfer will require pumping at Moraga Pumping Plant 
and treatment at the USL plant. Therefore the incremental cost for these operations is 
directly associated with the pilot water transfer.  

3.3  Delivery Rate 

To minimize costs, simplify operation, and reduce variations in water quality during the 
pilot transfer, the delivery rate through the Hayward Intertie is assumed to occur at a 
constant rate approximately equal to the anticipated average demand of the City of 
Hayward at the time. For the purposes of this memorandum, it is assumed that flow 
through the Hayward Intertie will be at a constant rate of 15 MGD, which delivers 46.1 
acre-feet per day. Once the actual transfer dates are determined, a firm transfer rate will 
set mutually by EBMUD, BAWSCA, SFPUC and the City of Hayward.  
 

                       September 19, 2013 
- 10 - 



Technical Memorandum #3:  Ability to Convey Transfer Water to BAWSCA 
 

 
Figure 3. Map of EBMUD Treated Water Transmission System 

3.4 Hydraulic Constraints 

The hydraulic capacity of each component of the conveyance system between the 
Sacramento River and the Hayward Intertie is summarized in Table 2. Assuming there are 
no unexpected outages, there are no hydraulic capacity limitations that would prevent a 
delivery rate of 15 MGD during the pilot transfer. 

                       September 19, 2013 
- 11 - 



Technical Memorandum #3:  Ability to Convey Transfer Water to BAWSCA 
 

3.5  Transfer Volume 

As discussed in TM #2, the source of water for the pilot transfer will most likely be a water 
transfer diverted from the Sacramento River at the FRWA Intake. It is expected that the 
supplier of the transfer water will require a minimum transfer volume to justify the time and 
expense of processing the transfer. For the purposes of this memorandum it is assumed 
that the minimum transfer volume for the pilot transfer is 1,000 acre-feet. 

3.6 Test Duration 

Combining the assumed delivery rate, 15 MGD, and minimum transfer volume, 1,000 acre-
feet, results in minimum test duration of 21.7 days. Adjustments to either of these assumed 
parameters will change the test duration proportionally. 
 
Although the pilot transfer is described as a “one-year transfer,” that term is simply to 
differentiate it from a “long-term transfer” that requires a more involved permitting process.  

3.7  Water Quality 

The quality of the water delivered to BAWSCA through the Hayward Intertie during the pilot 
transfer will be determined by the original source water quality, changes that may occur 
during conveyance and storage of raw water, treatment received, and changes that may 
occur during conveyance of treated water. At this time there is no direct experience that 
can be used to know precisely what the quality of water will be at the Hayward Intertie 
when the Freeport Project is in operation. Therefore this section must discuss this issue in 
general terms. 
 

 

                       September 19, 2013 
- 12 - 



Technical Memorandum #3:  Ability to Convey Transfer Water to BAWSCA 
 

Table 2. Hydraulic Capacity of Facilities Utilized to Wheel Water to BAWSCA 
 

Conveyance section Hydraulic capacity, 
MGD Comments 

FRWA Intake and Joint Pipeline  185 EBMUD’s allocated FRWA capacity is 100 
MGD. Minimum pumping rate is 15 MGD. 

Gerber Pipeline 100 Design capacity 

Folsom South Canal Virtually unlimited Canal designed for 2,300 MGD (3,500 cfs) 

Folsom South Canal Connection 100 
Design capacity. Design minimum pumping rate 
is 15 MGD but the preferred operating minimum 
rate is 50 MGD. 

Mokelumne Aqueducts 
(for Freeport Project water) 90 

Aqueducts 1 and 2 dedicated to convey 
Freeport Project water. Capacity limited to 90 
MGD to avoid over-pressurizing the pipelines at 
their low point in the Delta. Pumping of these 
aqueducts at Walnut Creek can increase 
capacity.  

Lafayette Aqueduct No. 1 153 Determined by the pumped capacity of 
Mokelumne Aqueducts No. 1 and No. 2 

Moraga Aqueduct System 70 Limited by capacity of the energy dissipater into 
Moraga Creek 

Southern Loop Pipeline 30 Capacity from East to West 

Hayward Intertie 30 

Capacity limited to 20 MGD at Maximum Day 
Demand while South Reservoir is out of service 
for replacement, South Reservoir is expected to 
be returned to service in mid-2017. EBMUD 
operators prefer limiting deliveries to Hayward 
to a rate of 20 MGD. 

 
 

3.7.1 Source Water Quality 
 
The source of the water transfer will be the Sacramento River at Freeport. This location is 
in the northern end of the legal Delta, as the river level at low flows is under tidal influence. 
However the quality of the water at Freeport is distinctly different from that in the central 
portion of the Delta and is not influenced by the Delta wetlands and sea water that affect 
water quality in the central Delta.  
 
The FRWA Intake is located 1.3 miles upstream of the outfall from the Sacramento 
Regional County Sanitation District wastewater treatment plant which handles all the 
wastewater in the Sacramento region. During rare periods when extremely low river flow 

                       September 19, 2013 
- 13 - 



Technical Memorandum #3:  Ability to Convey Transfer Water to BAWSCA 
 

occurs simultaneously with very high tides, the Sacramento River reverses its direction for 
up to four hours. This phenomenon was studied and modeled during development of the 
Freeport Project and as a consequence the velocity of the river is measured to trigger an 
automated shutdown of the FRWA Intake that prevents diversion of any diluted treated 
wastewater during a reverse flow event. 
 
Average values for key water quality parameters at Freeport are listed in Table 3. 
 

3.7.2 Raw Water Quality Changes During Conveyance and Storage 
 
Settling of suspended solids will occur as Sacramento River water is transported to 
EBMUD’s treatment plants in the East Bay. The FRWA Intake includes a large forebay 
designed to remove sediment in Sacramento River water. This step is taken to prevent 
accumulation of river sediment in the conveyance pipelines where velocities can at times 
be lower than in the river. Further settling of suspended solids is expected to take place in 
the Folsom South Canal where velocities will be less than 0.2 feet per second. Finally, 
further settling of solids will occur in the East Bay terminal reservoirs where Sacramento 
River water will be discharged. 
 

3.7.3 Treatment 
 
As discussed in Section 2.2, it is expected that all water delivered to the Hayward Intertie 
during the pilot transfer will be treated at the USL Water Treatment Plant. This facility 
provides conventional treatment, including aeration, coagulation, flocculation, 
sedimentation, intermediate ozonation, dual-media filtration, fluoridation, and 
chloramination. 
 
Since Sacramento River water has not yet been delivered to USL Reservoir, the supply 
source for the USL Water Treatment Plant, the quality of treated water from that facility is 
not known. However, a comparison with historical raw and treated water quality for that 
facility is useful. Note in Table 3 that the inorganic dissolved solids concentrations in 
Sacramento River water are substantially lower than in USL raw and treated water. Total 
organic carbon is also lower in the Sacramento River water so it is likely that the 
disinfection byproducts will also be lower once Freeport Project water is introduced into 
USL Reservoir. 
 
USL Water Treatment Plant was not in service throughout delivery of EBMUD water to 
SFPUC through the Hayward Intertie in 2009 and 2010, as this facility is only normally 
operated during peak demand periods. Therefore water received by the City of Hayward 

                       September 19, 2013 
- 14 - 



Technical Memorandum #3:  Ability to Convey Transfer Water to BAWSCA 
 

was treated at EBMUD’s Orinda Filter Plant which utilizes Mokelumne River water. 
Historical treated water quality from that facility is also listed in Table 3. 
 

Table 3 Average raw water and treated water quality 

n/a – Not Applicable 
NR - Not Reported 
 
Notes: 

a) from SRCSD Coordinated Monitoring Program Annual Report (2008), sampling from 1992 - 2008 at Freeport (except as noted) 
b) from EBMUD Water Quality Database, 1992 - 2013 
c) from FRWA Water Quality Sampling Program Summary Report (2007), sampling from 2005 -2007 at Freeport 
d) EBMUD converted to chloramine disinfection in 1998 

 
It is anticipated that the quality of water exiting the EBMUD system during the pilot transfer 
will be between the quality produced by the Orinda Filter Plant and USL Water Treatment 
Plant. Use of the Southern Loop pipeline to bring some Mokelumne River water treated at 
the Walnut Creek Filtration Plant to the vicinity of the Hayward Intertie might have a 
positive effect on the quality of water introduced into the City of Hayward’s system. 
However, when the USL Water Treatment Plant is operated at higher rates, as will be the 
case when treating Sacramento River water, treated water in the vicinity of the Hayward 
Intertie will come from the USL treatment plant, even if the Southern Loop is in operation.  
 

3.7.4 Treated Water Quality Changes 
 
On July 25, 2007, EBMUD, City of Hayward, and SFPUC conducted a joint operation to 
test the capacity of the EBMUD-SFPUC Intertie via Mode 5. For at least 3½ hours, from 

Constituent Units 
Sacramento 

River 
at Freeporta 

USL WTP 
raw waterb 

USL WTP 
treated 
waterb 

Orinda FP  
treated 
waterb 

Alkalinity 
mg/L as 
CaCO3 53c 113 114 26 

pH units 7.6 7.9 8.4 8.7 
Turbidity NTU 24 2 0.13 0.12 
Total Suspended 
Solids mg/L 33 4 NR NR 
Total Dissolved 
Solids mg/L 105 NR 210 60 
Conductivity µmhos/cm 142 NR 354 91 
Chloride mg/L 5.1 NR 15 5.3 
Hardness mg/L 57 140 117 24 
Chlorine (total) 
residual mg/L n/a n/a 1.9 2.1 
Total Organic 
Carbon mg/L 2.3 4.9 3.1 1.1 
Trihalomethanes 
   All years 
   1999-2013d 

ug/L 
 
 

NR 
NR 

NR 
NR 

65 
23  

34 
29 

                       September 19, 2013 
- 15 - 



Technical Memorandum #3:  Ability to Convey Transfer Water to BAWSCA 
 

0930 hrs to 1300 hrs, EBMUD supplied water to the City of Hayward at a rate of 
approximately 30 MGD.  
 
During the test pH, conductivity, chlorine residual, turbidity and pressure were monitored at 
three locations. The results of this monitoring are summarized in Table 4. Raw data is 
located in Appendix A. Two monitoring sites were along EBMUD’s 42” transmission main 
(one at Montgomery and Blossom Avenues and the other at Hesperian and Bartlett 
Avenues, the latter location being the last testing point before the beginning of the 
Hayward Intertie). A third location was at the SkyWest Pumping Plant. 
 

Table 4:  July 25, 2007 Mode 5 Hayward Intertie Test – Water Quality Monitoring 
 

Parameter 

Location 

Montgomery/Blossom Hesperian/Bartlett SkyWest PP 

Turbidity, NTU 0.07 – 0.24 0.10 – 0.52 0.23 – 3.27 

Chlorine 
Residual, mg/L 

1.16 – 1.78 0.96 – 1.39 0.81 – 2.04 

pH 8.59 – 8.91 8.75 – 8.84 8.68 – 11.30 

Conductivity, 
µmhos/cm 

90 – 96.4 97.5 – 105.5 97.5 – 370.8 

Pressure, psig 58 – 62 64 – 74 71 – 136 

 
Prior to the start of the test, the water quality at SkyWest Pumping Plant had a conductivity 
reading of 352 µmhos/cm, turbidity of 0.86 NTU, chlorine residual of 0.81 mg/L and a pH of 
11.14. Monitoring at this site during the test showed a turbidity spike to 3.27 NTU from 
0950 hrs to 1000 hrs until EBMUD source water reached the pumping plant. The increased 
turbidity appeared to be from the static water between the intertie isolation valves and the 
pumping plant. Once the pumping plant was receiving EBMUD water, the turbidity returned 
to a reading of 0.71 NTU and the pH dropped to 8.97.  
 
Beginning in mid-December 2009, the Hayward Intertie was operated for 66 days to deliver 
4,000 acre-feet of EBMUD water to SFPUC. Figure 4 includes graphs taken from 
EBMUD’s SCADA system showing the flow rate, turbidity, and pH measured at SkyWest 
Pumping Plant during this period. These graphs show that turbidity peaked during the 
middle of the transfer period, but returned to initial levels even though the highest transfer 
rate (30 MGD) occurred then. This suggests that by that time all settled material in the 

                       September 19, 2013 
- 16 - 



Technical Memorandum #3:  Ability to Convey Transfer Water to BAWSCA 
 

Flow rate from EBMUD to Hayward 

Turbidity at SkyWest Pumping Plant 

pH at SkyWest Pumping Plant 

Values above 10 NTU were not recorded 

MGD 

NTU 

Figure 4. SCADA data recorded at SkyWest Pumping Plant during operation  
of the Hayward Intertie in 2009 and 2010 

  
                       September 19, 2013 

- 17 - 



Technical Memorandum #3:  Ability to Convey Transfer Water to BAWSCA 
 

pipelines affected by operation of the Hayward Intertie had been suspended and were 
completely flushed out. 
 
To minimize possible turbidity increases during delivery of transfer water to BAWSCA, 
close coordination between the operations departments of EBMUD, the City of Hayward, 
and SFPUC is recommended prior to and during operation of the Hayward Intertie.  

3.8  Staffing 

Conveyance of water from the Sacramento River to BAWSCA will require simultaneous 
coordinated operation by staff of multiple organizations. 
 

3.8.1 FRWA 
 
The FRWA Intake and joint pipeline will be operated by SCWA, FRWA’s Operating Agent. 
From the control room at the Vineyard Surface Water Treatment Plant SCWA can direct 
flow to the Gerber Pipeline and into the Folsom South Canal at any rate up to 100 MGD. 
FRWA monitors the water level in the canal and will curtail flow into the canal if the water 
surface in the canal exceeds a value set by USBR. 
 

3.8.2 USBR 
 
Based on an operating plan agreed to by FRWA and USBR, FRWA must add and remove 
water from the Folsom South Canal at the same rate. This balanced input and output is 
intended to eliminate any changes in USBR operation of the canal. Nonetheless, USBR 